
 

 

PLEASE SCROLL DOWN FOR ARTICLE

This article was downloaded by:
On: 25 January 2011
Access details: Access Details: Free Access
Publisher Taylor & Francis
Informa Ltd Registered in England and Wales Registered Number: 1072954 Registered office: Mortimer House, 37-
41 Mortimer Street, London W1T 3JH, UK

Separation Science and Technology
Publication details, including instructions for authors and subscription information:
http://www.informaworld.com/smpp/title~content=t713708471

Assessment of di-(2-ethylhexyl)phthalate (DEHP) Removal in a Rotating
Biological Contactor and Activated Sludge Process Treating Domestic
Wastewater
Hsiao-Fen Chenga; Mathava Kumara; Jih-Gaw Lina

a Institute of Environmental Engineering, National Chiao Tung University, Hsinchu, Taiwan

Online publication date: 21 January 2010

To cite this Article Cheng, Hsiao-Fen , Kumar, Mathava and Lin, Jih-Gaw(2010) 'Assessment of di-(2-ethylhexyl)phthalate
(DEHP) Removal in a Rotating Biological Contactor and Activated Sludge Process Treating Domestic Wastewater',
Separation Science and Technology, 45: 2, 221 — 227
To link to this Article: DOI: 10.1080/01496390903409385
URL: http://dx.doi.org/10.1080/01496390903409385

Full terms and conditions of use: http://www.informaworld.com/terms-and-conditions-of-access.pdf

This article may be used for research, teaching and private study purposes. Any substantial or
systematic reproduction, re-distribution, re-selling, loan or sub-licensing, systematic supply or
distribution in any form to anyone is expressly forbidden.

The publisher does not give any warranty express or implied or make any representation that the contents
will be complete or accurate or up to date. The accuracy of any instructions, formulae and drug doses
should be independently verified with primary sources. The publisher shall not be liable for any loss,
actions, claims, proceedings, demand or costs or damages whatsoever or howsoever caused arising directly
or indirectly in connection with or arising out of the use of this material.

http://www.informaworld.com/smpp/title~content=t713708471
http://dx.doi.org/10.1080/01496390903409385
http://www.informaworld.com/terms-and-conditions-of-access.pdf


Assessment of di-(2-ethylhexyl)phthalate (DEHP) Removal in
a Rotating Biological Contactor and Activated Sludge
Process Treating Domestic Wastewater

Hsiao-Fen Cheng, Mathava Kumar, and Jih-Gaw Lin
Institute of Environmental Engineering, National Chiao Tung University, Hsinchu, Taiwan

Di-(2-ethylhexyl)phthalate (DEHP) is one of the most
representative persistent micro-pollutants detected in the sewage
sludge. In the present study, the presence of DEHP and its removal
in various treatment units of a sewage treatment plant (STP) includ-
ing an attached growth biological system i.e., a rotating biological
contactor (RBC) and a suspended growth biological system i.e.,
activated sludge process (ASP) were investigated. Representative
samples of sewage and sludge were collected at each stage of the
STP for 2 years to explore the DEHP flow in the dissolved
(DEHPd) and adsorbed (DEHPa) phases. The combination of
RBC with a final clarifier was responsible for 50.4 and 58.2% of
DEHPd and DEHPa removals, respectively. Both DEHPd and
DEHPa removals were greater in RBC compared to ASP, demon-
strating that an attached growth biological system is more efficient in
the removal of DEHP compared to the suspended growth biological
system. A good correlation between DEHP and organic matter
removal was observed by using Pearson-correlation matrix approach.

Keywords di-(2-ethylhexyl)phthalate; mass balance; persistent
micro-pollutants; sewage treatment plant

INTRODUCTION

Sewage sludge is a rich source of organic matter and
nutrients, which can be utilized for soil improvement and
plant growth. The utilization of sewage sludge for plant
growth and converting sludge into renewable resource is
often restricted by the presence of hazardous organic mat-
ter (HOM). HOM enters the sewer system through various
domestic and industrial sources; they are hydrophobic in
nature and recalcitrant to microorganisms. HOM have
the tendency to accumulate in the sludge during biological
wastewater treatment processes and subsequently raise the
difficulty of further sludge treatment and=or disposal (1).
The application of sewage sludge containing HOM can cre-
ate a risk to ecosystems. The United States Environmental
Protection Agency (USEPA) and the European Union

(EU) have enforced a set of disposal standards for the land
application of sewage sludge including the level of HOM.
Therefore, the determination of HOM and its partitioning
behavior between sewage and sludge samples are vital to
enhance the degradation efficiency of HOM in a sewage
treatment plant (STP).

Di-(2-ethylhexyl)phthalate (DEHP) is the most fre-
quently detected HOM in the municipal sewage sludge
samples. It is one of the widely employed industrial chemi-
cals among the phthalate esters (PAEs), and serves as an
additive to impart the flexibility in polyvinylchloride
(PVC) resins (2). DEHP has been detected in water, sedi-
ment, soil, air, and living organisms (2). DEHP leaching
from plastic matrices is one of the sources by which it
enters the environment (3). Moreover, there has been an
increasing focus on likely xeno-estrogenic effects of DEHP
and its metabolites (2,4). Based on these findings, DEHP
has been categorized under endocrine disrupting chemicals
(EDCs). The physicochemical processes are less effective in
the removal of DEHP; whereas, the microbial degradation
is considered as an effective process for the removal of
DEHP in the environment (2,5).

Quantification of DEHP in complex environmental
samples is difficult owing to their very low water solubility
(6–8). Water solubility is an extremely important property
that mainly influences the biodegradation and bioaccumu-
lation of DEHP in various environments. Among the
various environments, DEHP was frequently found in
waste sludge from STP. However, no detailed information
is available about the distribution and degradation of
DEHP during sewage or sludge treatment processes in a
STP. Several researchers investigated the fate and behavior
of surfactants=detergents in a wastewater treatment
plant (9–12). The physicochemical properties of DEHP
are totally different from surfactants and consequently
increase the complexity to the separation of trace amounts
of DEHP from aqueous samples. Our preliminary study
indicated that DEHP concentration in the sludge samples
were higher than the values suggested by EU for land
application of sewage sludge (13).

Received 31 July 2008; accepted 31 August 2009.
Address correspondence to Jih-Gaw Lin, Institute of Environ-

mental Engineering, National Chiao Tung University, 75 Po-Ai
Street, Hsinchu 300, Taiwan. Tel.: þ886-3-5722681; Fax:
þ886-3-5725958. E-mail: jglin@mail.nctu.edu.tw

Separation Science and Technology, 45: 221–227, 2010

Copyright # Taylor & Francis Group, LLC

ISSN: 0149-6395 print=1520-5754 online

DOI: 10.1080/01496390903409385

221

D
o
w
n
l
o
a
d
e
d
 
A
t
:
 
0
8
:
5
2
 
2
5
 
J
a
n
u
a
r
y
 
2
0
1
1



In the present study, the fate and distribution of DEHP
(including dissolved-phase, DEHPd and adsorbed-phase,
DEHPa) at various stages of the STP were investigated.
In addition, considerable attention was given to explore
the DEHP removal=reduction in attached and suspended
growth biological treatment systems of the STP.

MATERIALS AND METHODS

Description of the STP

A sewage treatment plant (STP) located in Northern
Taiwan was selected for the present investigation. A simpli-
fied layout of the STP and its operating conditions are
shown in Fig. 1 and Table 1, respectively. The STP was
designed to treat 15500m3=d (CMD) of raw sewage with-
out any industrial flow. The sewage treatment system in
the STP consists of two parallel lines:

1. main line designed to treat a sewage flow of 13500 CMD
by conventional activated sludge process (ASP), and

2. the other line designed to treat 2000 CMD of raw
sewage by rotating biological contactor (RBC).

The sludge gathered from the clarifiers, i.e., primary
clarifier (PS), secondary clarifier (SC), and final clarifier
(FC), was stabilized in an aerobic sludge digester unit.

Sampling

Five sets of representative samples (both wastewater and
sludge) were collected from various stages of the STP
(Fig. 1) over a period of 2 years. Immediately after the
wastewater sampling, approx. 0.1% (m=m) of NaN3 was
added into the sampling bottles to hinder any bacterial

activity (14). Before analysis, the wastewater samples
were filtered through 0.45 mm membrane filter paper
(ADVANTEC MFS, INC.) to separate dissolved and
adsorbed phases of DEHP (DEHPd and DEHPa, respec-
tively). In addition, the sludge samples collected from
various stages of STP i.e., primary sludge, secondary
sludge, aerobically digested sludge (AD sludge), RBC sludge
(collected from FC), concentrated sludge, and sludge
cakes, were labeled separately, added with 0.1% (m=m) of
NaN3, and filtered through 1.5 mm Whatman (934-AH) fil-
ter paper (except the sludge cake). The filtered liquid and
filtrate were analyzed for DEHP concentrations i.e.,
DEHPd and DEHPa. Before DEHPa analysis, the filtrate
was collected, air-dried, and passed through a 30-mesh
sieve (15).

Extraction of DEHP from Samples and Analysis

The solid phase extraction (SPE) was applied to extract
and purify the DEHP from wastewater samples i.e.,
DEHPd. The SPE apparatus and commercialized Speedisk
were purchased from J. T. Baker. The C18 Speedisk, a selec-
tive adsorbent to semi-volatile organic matter was used to
eliminate the interferences from other types of organic
compounds. The Speedisk

TM

was designed to handle larger
volumes and dirty sample separations without any addi-
tional purification steps, as compared to the traditional
SPE tubes. The extraction and elution procedures of SPE
are illustrated in Fig. 2. An optimized supercritical fluid
extraction (SFE) method was followed to extract the DEHP
from suspended solids and sludge particles (solid-form)
(16). The extracts were identified and quantified by

FIG. 1. Simplified flowchart of the sewage treatment plant (Description: L1: raw sewage; L2: primary effluent; L3: secondary effluent; L4: RBC efflu-

ent; L5: final effluent; S1: primary sludge; S2: secondary sludge; S3: RBC sludge; S4: aerobically digested sludge; S5: thickened sludge; S6: sludge cake).

222 H.-F. CHENG, M. KUMAR, AND J.-G. LIN

D
o
w
n
l
o
a
d
e
d
 
A
t
:
 
0
8
:
5
2
 
2
5
 
J
a
n
u
a
r
y
 
2
0
1
1



GC=MS (HP 1800A) equipped with a HP-1 capillary
column (J&W Scientific, Folsom, CA, USA). The mass
spectrometer was operated at 70 eV and scanned from 30
to 425 u at 1 scan=s.

Suspended solids (SS), chemical oxygen demand (COD),
total solids (TS), and volatile solids (VS) concentrations in
the samples were determined as per the procedures
reported in the Standard Methods (17). Besides, the dis-
solved organic carbon (DOC) and total organic carbon
(TOC) in the wastewater and sludge samples were deter-
mined using a TOC analyzer (OI Analytical 1010).

RESULTS AND DISCUSSION

High purity DEHP extracts were obtained from raw
sewage and sludge samples using the combination of SPE
and SFE techniques. Subsequently, the high purity DEHP
extracts from DEHPd and DEHPa were analyzed in a total
ion chromatograph (TIC); the typical chromatographs are
shown in Fig. 3. The presence of DEHP in raw sewage and

dewatered sludge cake is evidenced from the chromato-
graph with a retention time of 24.09min.

In the STP, a major portion of wastewater was treated
by ASP and a minor portion of primary effluent was trea-
ted through RBC. DEHP is more resistant to biodegrada-
tion under anaerobic conditions; whereas, it is slowly
biodegradable under aerobic condition (13,18). Therefore,
the sludge produced in various clarification stages of the
STP i.e., PC, SC, and FC, were digested aerobically in
the STP (Fig. 1). DEHP concentration in the dissolved
and adsorbed phases of each treatment unit is shown in
Table 2. A wider variation in DEHP concentration (0.6
to 400 mg=L at 20�C) was observed owing to the poor
solubility of DEHP (Table 2) (2,19). Considerable
removals of DEHPd and DEHPa can be noticed in each
treatment unit; however, DEHP was not completely
removed in any of the treatment units. This could be attrib-
uted to the poor metabolic activity of the microorganisms
performing DEHP biodegradation in the STP.

DEHP Removal in a Rotating Biological Contactor

RBC’s are classified into the attached growth treatment
systems, where fixed films of the microorganism in the
rotary disks are employed for wastewater treatment.

TABLE 1
Operating parameters of the sewage treatment plant and

the characteristics of raw sewage

Influent

Flow rate (m3=d) 15,500
SS (mg=L) 110
Effluent

SS (mg=L) 10
Activated Sludge Process

Size (M) 26 (L)� 3.2 (W)� 4.5 (D)
Flow Rate (CMD) 13,500
Hydraulic retention
time (h)

2.5

Sludge retention time (d) 20–25
MLSS (mg=L) 800
MLVSS (mg=L) 420
Dissolved oxygen
concentration (mg=L)

2.2

Rotating Biological Contactors

Size (M) 5.75 (L)� 4.32 (W)� 1.83 (D)
Disc Diameter (M) 3.7
Rotating Speed (Rpm) 1.6
Flow Rate (CMD) 2,000 CMD
Hydraulic retention
time (h)

1.6

Organic loading rate
(mg=L=d)

1,800

Average Removal Efficiency

BOD5 (%) 88
COD (%) 80
SS (%) 90

FIG. 2. The extraction and elution procedures of SPE.

ASSESSMENT OF DI-(2-ETHYLHEXYL) PHTHALATE (DEHP) REMOVAL 223

D
o
w
n
l
o
a
d
e
d
 
A
t
:
 
0
8
:
5
2
 
2
5
 
J
a
n
u
a
r
y
 
2
0
1
1



DEHP concentration in the dissolved phase of raw sewage
and primary effluent were in the range of 5.83 to
12.05 mg=L and 4.68 to 8.66 mg=L, respectively. After the
wastewater treatment in RBC, DEHP concentration was
reduced to 2.51 to 7.15 mg=L. The combination of RBC
with FC further reduced the DEHP concentration to a
range of 0.86 to 5.86 mg=L. A noticeable reduction of
DEHPa was also observed in the RBC. Overall, DEHPd

and DEHPa removals in the RBC were 23% and 46%,
respectively (Table 3).

DEHP Removal in Activated Sludge Process

ASP is the most commonly used conventional biologi-
cal suspended growth system for sewage treatment.
DEHPd and DEHPa concentrations in the influent of
ASP were 4.68 to 8.66 mg=L and 3.21 to 6.54mg=kg,

respectively. In the secondary effluent (L3), the concentra-
tion of DEHP in dissolved and adsorbed phases were
from 3.61 to 8.61 mg=L and 1.98 to 5.67mg=kg, respec-
tively (Table 2). The corresponding removals of DEHPd

and DEHPa were around 15% and 32.5%, respectively
(Table 3). The values of DEHP removals in RBC and
ASP demonstrate that DEHPd removal is greater in the
attached growth system than the suspended growth sys-
tem. Moreover, it was reported that large fractions of
resistant organic pollutants were unchanged in conven-
tional activated sludge treatment (20). In the recent
decades, RBC’s are not preferred due the practical difficul-
ties in operation and maintenance. Alternatively, the
degradability of recalcitrant pollutants including DEHP
can be enhanced by the application of acclimated
activated sludge (21).

FIG. 3. The TIC chromatograms of DEHP extracted from (a) raw sewage, and (b) sludge cake.

TABLE 2
Concentrations of DEHP in water samples and sludge samples at the STP during five times of sampling

DEHPd
a (mg=L) DEHPa

b (mg=kg)

Nature of sample Sample ID Averagec Range Averagec Range

Water samples L1 8.84 5.83–12.05 6.97 4.57–8.81
L2 6.25 4.68–8.66 5.36 3.21–6.54
L3 5.33 3.61–8.61 3.62 1.98–5.67
L4 4.80 2.51–7.15 2.89 1.62–5.02
L5 3.10 0.86–5.86 2.24 1.33–3.33

Sludge samples S1 5.45 3.44–7.07 47.48 16.65–64.58
S2 4.28 2.90–5.11 41.38 11.05–58.16
S3 3.46 0.91–4.37 35.17 10.79–46.23
S4 2.02 0.79–2.82 27.54 8.43–45.38
S5 28.77 0.74–95.17 40.06 19.24–56.39
S6 – – 51.03 26.51–75.93

aDEHP in dissolved phase.
bDEHP in adsorbed phase.
cn¼ 5.

224 H.-F. CHENG, M. KUMAR, AND J.-G. LIN

D